X CERRIICZ

HASZERBHRAICBEDTRICERL TS,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

1:7 SCALE RADIO CONTROLLED BRUSHLESS PoweErReD 2WD RACING BUGGY

(o)
Syncro KT-201

MAINTENANCE MANUAL XY TF YR

-
OFKFSHEITBICHBLTHDET, AT FVRAP/—Y DTHDIRIC
SEICLTLEET W, XU TF YAV TORENGA IR, HELKS
DIRFEES U FEHI—F—BAELZTHEAVEGDELLE L,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

@AY TFYAVN=YRIT DB, EAPERERES SBNKS
ICREMIFTIIES W,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucién de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KyOSHD

HE FINEST RADIO CONTROL MODELS

\_ hora de cambiar algun repuesto.

J
HERBROD, FERAEELZETZHENH DX, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No. 30973
© Copyright 2012 KYOSHO CORPORATION / 2 4E W d5 8 5

30973-MMO1



fic% 3 X %% /ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

MIZITICRERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAT 3 IROMRVICIE. +HERELTIEZ W,

—iRGTR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FYMIA>TWBIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS|

77—

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL >YF (2mm, 4mm) WoIARYTF
Hex wrenches (2mm, 4mm) Needle Nose Pliers
Sechskantschliissel (2mm, 4mm) Flachzange

Clé allen (2mm, 4mm)
Llaves Allen (2mm, 4mm)

Pinces plates
Alicates de punta fina

Cross Wrench
Kreuzschlissel
Clé en croix
Llave de cruz

Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

| B
Awl
Spitzahle
Poincon
Punzén

- No.96154 0
WY S KYOSHO 2 v )L 2 JL— m
Scissors KYOSHO Special Glue G
g_chefe IR A
ISseaux

) p Tijera @
(O

Q =
2mm \
4mm
B+FLYF
W=v/){—

BAy5y—F47
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantaneo
WxyOy oA

Screw Cement / Schraubensicherung
Frein filet / Fijatornillos

‘ SCREW
No.96178 CEMENT
Ay o %A b (F5RE/10cc)

Loctite (Medium Strength / 10cc)

Loctite (mittelstark / 10ml)

Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

-

B T LREER

No.36219
SPFATTyIYU—T—
SP KNIFE EDGE REAMER
REIBAHLE

Rubber Cement ALESOIR SPECIAL

Gummi-Kleber
Colle a pneus
Cola de contacto

HERRAMIENTA TALADRO CARROCERIA

TARMIARET, B ~15mmORBIFATEZTETY,

B |

i {eusszr cevenT E
>

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

M THIMD;EE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTROZ EISERLTLLEE W,

Q@I DHAEER 5k, BELERT D,
@y NOABRZHEMND D,
XA—FRB, FENHDE LS, BEWKRSH DR
JED Yt T —EHE FTTERCESI W,
QNS RWRDFEL YA X EBEZBRVWESICT %0
ZSEICLU THERUGHSHEIITS,
@TPERZfFHDEElE - - -
WHIHDEL THEMRMEES NS ETHDHTL

EEW,
U, @ENEFTDETHD D EEANENA
K@BHEI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon

s

T

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\“

‘ Correcto

Wrong
Falsch
Mauvais
Mal

B

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIYIE@RDEL < A> TVWEY,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIIRERTEIS D XTDOTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

Ex TPEX 3x12mm £ X 3mm Ty¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela * Tuerca Clip E4
ﬂx\l\\\\\\\\\\\\\\\\\\\\\\\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r : WJ 3mm 3
‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOMR—JL
Vis Vis TP F/H 3x12mm S E X Metal Bushing - Ball Bearing : Pillow Ball
Tomillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis FH 3x1omm Casaquillo Metalico - Rodamiento Fotule 5.6mm
6tula 5.8mm
Tornillo 3x12mm F/H 5mm
HSER £y hER — [ )IIIIIIIIEIIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREAE DR M So funktioniert die Bauanleitung: g
HORDTC 9 ( 5%8Af Example )

How to read the instruction manual:

P COEETHEMN TR B L ZEDHH,
N O LR, RIR. FERE
TRy FROERIE. EREEBRWTEF—

No.MftiFohnTWwEd, ART/I\—V%E
BEATEREEF—No.ZSBL TSI,

: RABA TS < OY— I A ERASNT

WET, Y—7ITFR L THEIZLTEAESD
TLEE W, Y=V DFHEIK. &=
DFIEHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K RANRY ¥ 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




I THIDFE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

SEAZEICEDhTWEY—7 Erklaerung zu den Symbolen in dieser Anleitung
Symbols used throughout the instruction manual, comprise:  Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

EBRLTHII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencién.

AIEY 3L SICHIITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

FETE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I’échelle.

Dibujo a tamafio real.

AfIA,
For Right.
Rechts
Drolte
Derecha

JLREBRITEET .

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

— ID<IIR>

Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

2ty MBEIZTS (B

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces senaladas.

REEA R,

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

ERIF.
For Left.
Links
Gauche
Izquierda

EARU&SICEITS, ®
Assemble left and right sides the same way. :@
©)

HSODIEICHEITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

TJIVRAZE%,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

XAV IH=ZES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

BEEERITEEY %,

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.




77 %+ / Differential / Gear Differential
Différentiel / Diferencial

"\ a\
)
®1

77 %V / Differential / Gear Differential
Différentiel / Diferencial

No.SIL7000
TIAAN

Diff. Oil

Differential-Oel
Huile de différentiel
Aceite diferenciales

3x15mm

[ON

.

(©)

3x15mm

4x4mm Y REX
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

@re ours
O-ring
O-Ring
Joint thorique
Junta Torica

@ 25x12mm vv 7~

Shaft
Welle
Axe 2.5x12mm
Eje 2.5x12mm
m— R 1
@ sx16x5mm ~FULL
Ball Bearing
Kugellager
Roulements a billes
Rodamiento
@ |:| 7777777777777 |
@ 4mm VA
Shim

Unterlegscheibe
Rondelle de callage
Arandela

3x15mm YISV I IER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

P6 QUYL
O-ring
O-Ring
Joint thorique
Junta Térica

2.5x12mm DA

Shaft
Welle
Axe 2.5x12mm
Eje 2.5x12mm

(®8x16x5mm ~FuU>s
Ball Bearing
Kugellager
Roulements & billes
Rodamiento



U+ ¥Ry U X / Rear Gearbox / Hintere Getriebegehause 4x25mm

Carter de différentiel arriere / Caja de transmision Trasera @ 6x 12x4mm <7 Uy
x12x4mm N7 YUY

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

25x9.8mm >
Pin
Stift
Axe 2.5x9.8mm
Pasador

4x25mm RY UAY I RER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4mm FAAVF Y
Nylon Nut
Kunststoffmutter
Ecrou nylon
uerca Nylon

O cEsucito,
Assembled at No.1.
Montiert in Baustufe 1
Assemblé en phase No1
Montados en No.1

YY" % >~ )X—Z7— /Rear Shock Stay / Hintere Déampferbriicke

Support amortisseurs arriére / Soporte amortiguadores trasero 4x20mm KT VA S ZER

Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x15mm RY VAV I AER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo




5 Y A>3 /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

3mm FAAYFY

Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

ofF "

3x16.8mm £

Pin

Stift

Axe 3x16.8mm
Pasador

@8x16x5mm NFUYT

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

4x53mm DA AN

Shaft
Welle
Axe 4x53mm
Eje 4x53mm

70y kYA 3> [ Front Suspension / Vordere Aufhangung
Suspension avant / Suspensién Delantera

4x4mm v hER

Set Screw
Gewindestift

Vis BTR 4x4mm
Prisionero 4x4mm

4x15mm EX

Screw

Schraube

Vis 4x15mm
Tornillo 4x15mm

5x64mm ¥ ¥ T b

Shaft
Welle
Axe 5x64mm
Eje 5x64mm

3mm

Faavry ks
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon



7 70y YA 3> /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

3x25mm

4x22mm\§

70> kY A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

=)

3x16.8mm >
Pin
Stift
Axe 3x16.8mm
Pasador

o) m— R 2

4x22mm RYVANY T ZAEZR
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3x25mm MY VAYIIER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde

3x10mm HRIYVAYIIER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde

4x10mm  RIVAYIIEZR
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde

4x8mm tvhEX
Set Screw
Gewindestift
Vis BTR 4x8mm

4mm Faavryh
Nylon Nut
Kunststoffmutter
Ecrou nylon

Tuerca Nylon
ffffffffffffffffffffff :

) ex16x5mm ~FuUY
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

4x53mm v 7k
Shaft
Welle
Axe 4x53mm
Eje 4x53mm

=

3mm FAAYFY
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

OF



70>y kY XXR> 23> /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

4x20mm

70>y hYARY 2 3> /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

0 10 20 30 40

50mm

4x20mm RYVANYTRAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

7Y AROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

#348.5mm / approx. 48.5mm / ca. 48.5mm
/ environ 48.5mm / aprox. 48.5mm

] [T

- CESflIFERY,
This side is reverse thread.
Diese Seite besitzt ein Linksgewinde
Filetage inversé de ce sens
Este lado es de rosca inversa

[Z S

3x6mm

ffffffffff 2
R—LTY R

Ball End
Kugelpfanne
Chape
Rétula

3x6mm MREYVAYIIER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3x9mm TyvIy—
Washer
Scheibe
Rondelle 3x9mm
Arandela 3x9mm



@rs ouvy

O-ring

O-Ring

Joint thorique
Junta Térica

Ol

1
=
|
o 1
S ”
(] '
28
X 88 |
V2800 |
KE5S@E !
DD Tw 9 |
DFDE x i
(T o =
NIgeZ
prLE>w
£
£
v
x
<

3x10mm RY YAy T ZIEZR

Inbus-Halbrundschraube

Vis BTR a téte ronde

Button Hex Screw
Button hex tornillo

Das Chassis / Chassis / Chasis

4 > — / Chassis

\

\

I

A\

4x15mm

4x15mm

4x15mm

4x15mm

Das Chassis / Chassis / Chasis

2+ > — / Chassis

0

L\\ Q) \\@% @ E )0

NS

S —

U~

NJ%

10



Das Chassis / Chassis / Chasis - .
3x10mm HIAYy I IAEX

F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

> 4 ~— / Chassis
\

4x15mm BNy I RER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

3x10mm F/H hex tornillo

)

N n

) @247 HITEC
(@ 23T+ SANWA, KO
@) “k” Mark -+-- KYOSHO SERVO

4x15mm

% —Rt - /\— /Servo Saver

Servo Saver / Sauve-servo / Salvaservos

3x15mm RIVAYIIEZR
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x16mm Iy I IER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

g - z

3mm FAOAOYFYhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

()5 x10x4mm ~F UL
Ball Bearing
Kugellager
Roulements a billes

Rodamiento
o= :

D 5x8x25mm 7YY
Ball Bearing
Kugellager
Roulements a billes

4x16mm

11



—7R+t A /X\— /Servo Saver

Servo Saver / Sauve-servo / Salvaservos

)7 A~ > 3> / Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

4x20mm
4x20mm

Yt X~R> ¥ 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

4x15mm£§

76 \\WY

—_— 0

4x15mm 4x15mm

12

4x12mm v RER
Set Screw
Gewindestift
Vis BTR 4x12mm
Prisionero 4x12mm

2FFUSTR—ILIY R
Steering Ball End
Trimmung Kugelpfanne
Direction Chape
Direccion Rétula

On )

4x20mm HIANY T ZEZ
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

4mm  FOYFv ks
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

o)

4x15mm HSAy I ZER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

DMHHHNMMMM ,,,,,,,,,,,,,,,,,,,,



A~ 3>/ Rear Suspension / Hintere Aufhangung

Suspension arriére / Suspension Trasera

0 10 20 30 40 50mm

|isasdissabisnadssalassalossalalisg o]

#945mm  / approx. 45mm / ca. 45mm

[EI / environ 45mm / aprox. 45mm

FYPAROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

] T

> CE SR,
This side is reverse thread.
Diese Seite besitzt ein Linksgewinde
Filetage inversé de ce sens
Este lado es de rosca inversa

1 9 XA >+ 7k /Main Shaft / Hauptwelle
Axe principal / Eje principal

-4
AN

74
N g o 1
/ N
(I i
Nk
Vi

ffffffffff 2
7.8mm R—JLTY R

Ball End

Kugelpfanne

Chape
Rétula

3x6mm RYVAYITIEZR
Button Hex Screw

Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3x9mm Ty Iy—
Washer
Scheibe
Rondelle 3x9mm
Arandela 3x9mm

BO

4x15mm BNy T ZER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

4x16mm RYVAYITAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

()8 x16x5mm ~7U v
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

(52 12x20x0.2mm o 4y
Shim
Unterlegscheibe
Rondelle de callage
Arandela

@ ps ouvy
O-ring
O-Ring

r Joint thorique
O I Junta Térica
,,,,,,,,,,,,,,,,,,, 1

2.5x 15.8mm (<%
Pin
Stift
Axe 2.5x15.8mm
Pasador




20 XA >+ 7k /Main Shaft / Hauptwelle
Axe principal / Eje principal

#92mm
approx. 2mm
ca. 2mm
environ 2mm
aprox. 2mm

0 10mm

70> kY A>3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

3x15mm

14

5mm 7SV INMFAAVFY b
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

GD5x15mm Ty v —
Washer
Scheibe
Rondelle 5x15mm
Arandela 5x15mm

FaOvryh
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

4x40mm HSAw I ZAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

‘ LA

4x25mm HIAY I AER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

'l|\||l|||||||l||||||||||||||||||||l|||||||||\ ***********

3x15mm H oAy I XAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

2




Das Chassis / Chassis / Chasis

> > — /Chassis

AT 7> /Steering
Lenkung / Direction / Direccion

/ environ 53mm / aprox. 53mm

[

7

© < =
m m = |
m m =
3o ) =
X_E® N ==
vzgEe | uzgoe —
X528 gE X58gtE =
JonSg e QD S5g L —
NXGS o % NX G0 x 2 =
32w 3L w3 oo
(Ifx< (T fx< EN 55
NEgkE ¢ NEHk s Lo L o I
2E252 28202 - =) 13g¥l
K@ E5a LS =] Heg KEgo¥
£ E Sug8s Y3882
s 5 | 5952 N2%3 S
© 0 ._| _1.0 = =
QN B © D B EAL: N2o@miE
B * al ® ®
< ™
€
S
S
) n@v
o
IS s} LI
& = -
T e =
< o =
< =
= o
= kel
= £
8 == H
2,8
Lo
T E
o m_leS.m
N £ c S o0wm
£ = o O o
o D @ B
B N 283 e
o I ¥ 2289
- S ﬁmbaw
~ HeLzo
= © = 9
m m-uwsew
.3 Ei|l= @  oEogs
® =, 0 28% 2
3 / N EFEQLW
= —
g \ A
©
-
€
S
[op]
%9}
&

15




2

4 E£—%—~7U >k / Motor Mount / Motorhalterung
Support moteur / Montaje del motor

\

N

0)

25 E—4%—~"7> K/ Motor Mount / Motorhalterung
Support moteur / Montaje del motor

16

4x4mm Y hEZX
Set Screw
Gewindestift
Vis BTR 4x4mm

[mm Prisionero 4x4mm 1
4x8mm REVAYYTIAEZR
Button Hex Screw
Inbus-Halbrundschraube

Vis BTR a téte ronde
Button hex tornillo

4x6mm RYVAYIZAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x16mm RY YAy I ZAERX
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

O EIBHPOTEEEDC ST

BEEY %,

Tighten the screws with one
sheet of paper inserted
between both gears.

Legen Sie vor dem Festziehen
der Schrauben ein Stlick Papier
zwi-schen beide Zahnrader.

Serrez les vis en insérant une
feuille de papier entre les
dents des pignons.

Apriete los tornillos colocando
un trozo de papel entre la
corona y el pifion.

O FosEkEY FEREBET 2,

Firmly tighten the set screws
onto the flat spots.

Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.

Vissez les vis type BTR sur les
méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

3x15mm RE Ay I AEZ
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo




3x10mm RY U Ay 7 ZER

Button Hex Screw

o Q2 QO
, T udsE £ ®
! I % N = = '
” ° ; XKool T ,
g g, | IBzo o=
gg 58 PR _Cw
62 1« 65 SWET Sw
o 9= | a £ ! I o}
T o € * S0 O =2 » 2 -
5§51 Xgggs ! oSw3Fe ot &
o= 5=<¢ ! =
Sy | NBEGSS ! KRy oO ©N E
s 72 e NNT S a= 8 o
TE< 2FOE AhNYE 28 g
! c v H g =
Qm g | (T dm< | IXK s ©T ® AN_2 8
2o ! NI3ox ! e L5208 g 5 UEB oL
£5a PLESLT e Ss s a2 SRR
£ ?..E%aruﬁw.mm 8E£52
== 0 9 0@ 0=
E _m_m%da.w.w.m,.la NIx¥xGO
S o< =< N~ g
o nw QNN £
(3] ©

J\wFY—K L — /Battery Tray / Akkuwanne

Support Batterie / Bandeja de la bateria

3x10mm(F/H)

JVy 7 ') — K L —/ Battery Tray / Akkuwanne

Support Batterie / Bandeja de la bateria

3x10mm(F/H)

17




X AR ¥ X / Radio Box / RC Box
Boitier radio / Caja de radio

FIRAT

T
Antenna Tube

Antennenrohr
Tube d’antenne
Tubo Antena

7

j_

Antenna

~

7T

< [ea o 0
; T o 6 €3 s
: | S €9 T .
” X B o<£ £g8
8 ” mn 2 9o 2g3§ )
3o ' PR F= o 2 = o
3 H J =1 T 5 @O .
N_£2, o £ 2= @27 £ O
NEEEE o ©8 o=-9 o £
e3CE = 5 Wt BELS 5 = >
ch.e.m, o) ) 11 o 8 e85 ocsS®
7va.mn.wﬂﬁ m W= 552588 mmm.m
250D g © Mo © [~ i < g Zee
(ITfx< g 2 S Q5 533 om..m.nmb
NsHEc | N © 8 Elhy ®E£EL35° oL 8o
Nglmg cs . O BB cLPo2S mo /@
5505 EMS%W @%ddewmzsn ﬁaeubm
¥BESAD N Pno3o<s88 ¥s25©
£ 28532 EWcELL v G8E L5936
O T 0= O] SEScQS5cs | a8 aa
£ NIXGO I} [}
QEocoox oo T © T ©
e0) < e NSO~ oo Maxaoao
Q\l g 5 (< ®
(3] ©
€
£
N o
=t
Qr%mr x
o220 Q »
>SS8 8
LSRR
I & 0 o )
T 0 ED O ]
BX of i oC o w

AE-R2vhO-5—
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique

Variador de velocidad

©
C
]
Q0
&
20
© X
E 8
3o
NoE=
I &2
kg &
3 g
Eaoao

Adhésif double face
Cinta de doble cara

18



29 %"~ )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

2.6mm

30 %"~ )X— [ Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

X

FYI—FA I
Shock Qil

Silikon-Oel

Huile silicone

Aceite amortiguadores

3 1 %"~ )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

2.6mm FavFyhk
Nut
Mutter
Ecrou

!‘ @ Tuerca 2.6mm
© (g oo 4

2.6mm Ty —
Washer
Scheibe
Rondelle

Arandel
@ ”,,,f?,“,,‘%? ,,,,,,,,,,,,,,,, 8

©5) P4 ovvy
O-ring
O-Ring
Joint thorique

r .
Junta Térica
O ' 77777777777777777777777 8

R—LT Rk
Ball End
Kugelpfanne
Chape
Rétula

o0 ]

@ris ouvy
O-ring
O-Ring
Joint thorique
Junta Térica

O 355D ENBCEVETANS,
Fill until shock oil nearly overflows.
Daempfer bis zum Rand befuellen
Remplir jusqu'a la limite du

débordement.
Rellenar hasta el borde.

(G tTae, SazL3,

Then, gently move the piston up
and down to get rid of air bubbles.

Kolben auf und ab bewegen,
bis keine Luftblasen mehr zu
sehen sind

Puis, actionner doucement le
piston vers le bas et vers le
haut afin d'éliminer les bulles
d'airs.

Mueva el piston hacia arriba y
hacia abajo para eliminar las
burbujas de aire.

D270 7 xH» TEEANS,
Compress the spring and install .
Driicken Sie die Feder zusammen

und schieben Sie auf.
Compresser le ressort pour
monter .
Comprima el muelle e instale .

(BA=P2N
Front
Vorne
Avant
Delanteras

®vr
Rear
Hinten
Arriére
Traseras

19



4x25mm IRY UAY I REZX

Button Hex Screw

Inbus-Halbrundschraube

Vis BTR a téte ronde
Button hex tornillo

[aV) [aV) A
, ! !
! ° ; !
' o '
i o ;
L NLEE ”
—s VU 2G50 ,
— - |
= 3585 |
— @ . !
= >355x L & |
— (I 8x < > 286
— N ELE < .Ttﬁbv. !
—— S 2m 9 =]
—— 3 NS 22
= o E £ NZ =g
— . >392 3 17} ©
— Kao:E>ad Ocgzo
= Y2sg¢g
— m KZ2ER
= = £

x £

< <

4x25mm YAy I ZER

Button Hex Screw

Inbus-Halbrundschraube

Vis BTR a téte ronde
Button hex tornillo

Inbus-Halbrundschraube

Button Hex Screw
Vis BTR a téte ronde
Button hex tornillo

i
4x20mm RYVAYIIER

Tuerca Nylon

4mm FAOVFY S
Nylon Nut
Kunststoffmutter
Ecrou nylon

70> k%> JX— / Front Shock / Vorderer Dampfer

Amortisseur avant / Amortiguadores Delanteros

4x18mm

1))

(o]

o

(0]

o

C

«

| BES
(0]

Z 238

ISR

NS . 0

Nx® 5§

b/meea

LE583

w oo

N_OET

c T OO0

Hsse€
5

NLC>S<<

S
=

'J47%">JX— | Rear Shock / Hintere Dampfer
Amortisseur arriere / Amortiguadores Traseros

o~

4mm

x

Rear Shock

Hintere Dampfer
Amortisseur arriere
Amortiguadores Traseros

5> IR—

%ﬂ

/¢
S

4x20mm

20



34 O —JL/X— / Roll Bar / Ueberrollbuegel
Arceau de support de puce / Barra antivuelco Ax15mm B Sy 5 2L
F/H Hex Screw

Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

4x20mm RY VAV I RER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3x15mm RE Ay I ZEZ
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

NI
N

L A
/Q

Y

N
oS

AN

e




Y+ K7/X— / Side Cover / Seitenabdeckung
Capot lateral / Cubierta lateral

d—JL/X— / Roll Bar / Ueberrollbuegel
Arceau de support de puce / Barra antivuelco

ﬂ 74x15mm

— 4
3

/ @

<

///
S
15mm (%5

==

22

2.6x6mm EX
Screw
LK Schraube
Vis 2.6x6mm
Tornillo 2.6x6mm

———————————————————————————

4x10mm MY VANV I IER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x15mm RY Ay I ZERX
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3x15mm RY VAV I RER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

6mm Ty oy
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria



37 R7 « /Body Shell / Karrosserie
Carrosserie / Carroceria

2.6x6mm

3 /R7« /Body Shell / Karrosserie
Carrosserie / Carroceria

3x10mm

3x10mm

2.6 x6mm EX

Screw

LK Schraube

Vis 2.6x6mm
Tornillo 2.6x6mm

fffffffffffffffffffffffffff ;

4 x 18mm

4 x13mm

R UANY I ZER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

RNV I ZER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3 x 10mm

R UANY I IER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

23




39 7R7 r /Body Shell / Karrosserie
Carrosserie / Carroceria

Om

4x25$ ,

S——

KB

< \\ Al

AT ayR=YDIA VT HEH I FIEET T,
Optional wing can be installed.
Tuning-Spoiler kann montiert werden
Aileron proposé en option (non inclus)
Se puede instalar un ala opcional

@ IF401KG VA>T (&X' —>/MP9)
Wing (Fluorescent Green / MP9)
@ IF401KO VA v (&AL > /MP9)
Wing (Fluorescent Orange / MP9)
@ IFA01KY D+ V4 (&E¥k+ TO—/MP9)
Wing (Fluorescent Yellow / MP9)
@ IF401W D> ((RTA ~/MP9)
Wing (White / MP9)

4x25mm R Ay I AEZ

24

Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4amm  FAAYFYE

Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

of -

6emm TvIEY

Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

(AR ZSZi=1-N

Included with wing.
Beim Spoiler enthalten
Livré avec aileron
Incluido con el ala

G zohruTENYRT 2,

Cut center rib on the underside.
Steg ausschneiden auf der
Unterseite

Coupez la cote de centre sur

le dessous.

Cortar el segmento central en
la parte inferior



5 A VY &ikA —)L / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

<Uv>

< Rear >

< Hinten >

< Arriére >

< Traseras >

<7Avhk>
< Front >

< Vorne >

< Avant >

< Delanteras >

O TLRRYRICTEB LTI AR

NANB,

Glue the shaded portion by rubber
cement, then insert into the tire.

Mit Gummi-Kleber verkleben

Appliquer un peu de colle sur la
partie grisée, puis l'inséer dans
le pneu.

Aplique cola de contacto.

B srrEFoms A EREES
Z B UDDRML I RERICEHE
EELEY,

Apply instant glue little by little in
the order.

Reifen mit Sekundenkleber auf
der Felge verkleben.

Appliquer de la colle cyanoacrylate
par petites gouttes successives.
Aplique unas gotas de cianocrilato
en el borde de la llanta tal y como

indica el dibujo.

7RF « /Body Shell / Karrosserie
Carrosserie / Carroceria

< Front >
< Vorne >
< Avant >
< Delanteras >

@0 1 —LF v b
Wheel Nut
Radmutter
Ecrou de roue
Tuerca rueda

O srxvomEnflichiT 3,
A notched field is an inner side.
gekerbtes Feld ist eine innere Seite.
Un champ encoché est un c6té intérieur.
Un campo entallado es un lado interno.

< Rear >

< Hinten >
< Arriére >
< Traseras >

N

25



©® 7fZEl / EXPLODED VIEW / EXPLOSIONSZEICHNUNG

VUE ECLATEE / DESPIECE

H—ER/—VERFE L TWRWI—=YNH D T,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

(13)sXT001

(19 sxT001

© Copyright 2012 KYOSHO CORPORATION / S4EpTeR e 5l

R
SX050 %

1708

(9 sxos6
(@ (@ @ sxos1

\sxo13

<70V KTV IIR—>
< Front Shock >

< Vorderer Dampfer >
< Amortisseur avant >
< Amortiguadores Delanteros >

I\ A
« [@®sxo34
AY

(63)sx032

@Dsxo14

(%) BRG001

. a

/

\\ /
@—@sxmz

BRG0O05 @

(E_/ /
@ \

|

@Sxooe«ﬂ
‘ D

<RFq >
< Body Shell >
< Karrosserie >
< Carrosserie >
< Carroceria >

S ({®sxBoo1

@)sxo0s S SXB002

SX030 \%@ SXB003
®@sxoze <FTT7F¥Y >

< Differential >
< Gear Differential >
< Différentiel >
< Diferencial >

<UVPETVIR—>
< Rear Shock >
< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

BRG002
SX006
(34 sx006

<@

AT

@®

)

< —

SXB002
SXB003

\sx013

Scorpion XXL VE

26

27



482E / Exploded View / Explosionszeichnung / Eclaté / Despiece

R7 « /Body Shell / Karrosserie
Carrosserie / Carroceria

(1 SXB001

SXB002
SXB003

77 £/ Differential / Gear Differential
Différentiel / Diferencial

() sxo37

()sx037  SX037

N N
N
SX038 N,
N
\\
Y

3x15mm(F/H)

%> JX— / Shock Absorber / StoBdampfer

Amortisseur / Amortiguador

7
’
’
’
’

)
©---¢-

SX021—

’

e e et

Q)
&

SX021

— SX021

28




IN—Y %

AT 8=

WA (F—No. & A¥)

K TE il

SPARE PARTS

IN—Y %

% FOR JAPANESE MARKET ONLY.

RA (F—No. & A¥)

K E i

Part Names Quantity () Part Names Quantity (HtA)
sxoot | o= 2 X7~ b X1 2100 | |Sxo36 éigég\afj ,_/"?TnZ'r =7 epx2 840
SX002 /B;t{jy'{:;g =k @ x 1 315| |sx037 af?éz:rge/t h X2 x4 | 2100
sxo03| S=AZET 14T @x1 1260 | |sxoss| g7 3t X2 1260
SX004 ép/u\or_efanﬁnf b @ x 1 1680 | [sx039| 5l dse Y b x1 @®®@x2| 850
SX005 gh;c/k\ gpﬁnz W7 X 4 2100 | |sxo4o| ;T & ;r_sth:ﬁ/ 7k x 1 735
SX006 ge:/:—)ﬁéba:/rejrvs_eib v * @ )1( 4 1890 SX041 Izrcl;_rllg/ Lci;wDer7 ATm_Slgt-‘Z v x1 1155
SX007 é“';p/eﬁ P g;ir’}; VYT @x 945 | |sxoa2| g TR T L X2 1155
SX008 éigp‘gr/ S T 7 e x 1 1470 | [sx043| por’ ,\ﬁb X2 840
sxo09| gLl MIA NS T g xa 1050 | |sx0aa| L TR 7 A x 1 1575
SX010| Zront ok ueh * - | @ x4 945 | |5X045| Gt Lo Erae x1 1575
SX011 | Front wihoar Hob Saft *~ | @ x4 735 | |SX046| Eront knuckio - @x2 840
sxo12| e’ B4 1365 | |SX047| £t Lower Arm Mount Set. | )@ 1 1050
SX013 (,J\r},;;;),\lﬁsj h @ x4 945 SX048 EO])Cl’az; Ayt v hA @@ @ x 1 2100
SX014 étze%g ;Igf;ﬁﬁ_”’ @) x4 1575 SX049 Eo]ébage_ajt vhB W) x1 @ x4| 1995
SXO15 | Front kiuckio Pilow Bal | B X2 1260 | [sxos0| B Ler g VP T8 e
sxote| 7, LIy VY E @x6 2205 | |sx051| for i Lézg; ¥ X1 1365
SX017| £roni Lowsr Arm shatt | @*2 1260 | |SX052| Bocciarpox St |©@©@D@@x1 | 1050
SX018 Zran Upper Arm Filow Ball | %2 1155 | |SX053| il Gumrd Sot DBBDBBBx 1) 1470
$X019| o s pilow el | @6 2400 | |SX054| Riir | ower At Mount Sot - ! 1050
5X020| St Eind Baen | @2 7as | [sxoss| P S x b R aRE | 10
sx021 | Sraok dor A
®x5 @xs $X056| Zront Knucile A 5ot | 98 5 (0 B x2 | 1050
bs Ouing X4 SX057| ok Tower et | B@@x 1 2100
S I AT
o ST [ R B il
$X023| Aoty Wheet Shatt | @x2 1575 | |SX060| fyiver toaa DOBx 735
SX024 IgleXS;v(ir?g%;/aX 7k x2 1890 SX061 Zd%isnrjjm_sﬂg;—\?o_H\grn 1260
sxozs| et b @x 1 1785 | [sxpoot| 3.2 1575
ol AT | oons| ST [
sxoz7| b7 A 7+ 50T X1 1260 | [sxuonte| 2 MO TTY T o 1260
sxozg| oA FT 14T x 1 1155 | foxHoonw| g ol bt b RTTE o 1260
sxoso| 727 b x1 @x4 315 | Iswonzek| gt Ak 77V 7 x2 1260
o GOTETY | e o] | DA T Jes
SBmm Y T xx sxToo1| gLl b 5 AV ®@x2 3360
xaomm ey =T« sXT002| g 2yt ¥ ®®x2 3675
SX033 ,\),(k;irn\/ciazs?s_ x1 9975 SXB003 ﬁifsﬁ‘?c%% V7 @x1 @x2 1890
$X034| Frort Goper Arm Plate | @ x2 798| |s2270 | (8O0 sarve 6300
sx03s| 2 LTL=A X1 630

29



IN—Y %

ANTF7IN—=" SPARE PARTS

WA (F—No.& AH) | K7ES

IN—Y %

% FOR JAPANESE MARKET ONLY.

| KA (F—No.&E A | KhiES

Part Names

Quantity (FiA)

Part Names

Quantity (FtA)

IN—VY%

RE S E A

I—=ILRRF 1) Y7 (5x10x4) 4pcs oYUy (P4)

BRGOOT| gheld Bearing (5x10x4) 4pcs ®x4 1050 ORGO4 O-ring (P4) @x10 210
Y—JLRRTY V7 (5x8x2.5) 4pcs ORG08| O > %" (P8)

BRG002 Shield Bearing (5x8x2.5) 4pcs @x4 1050 BK | O-ring (P8) @x10 420
Y=ILRRF 1) > 7 (8x16x5) 2pcs oY>7(P18)

BRGO0S| Shield Bearing (8x16x5) 2pos | % 2 683 | |ORG18| 5.fing (P18) x3 315
I=)LRRF ) VT (6x12x4) 2pcs T N

BRG006 ; f @x2 1050 K—EB/IN—VERFEL TWEWI—=Y DB D E T,
Shield Bearing (6x12x4) 2pcs | @ ZOBAE. RE—YBEIEASNTNET,

Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

K=V

‘y _}l/ TOOL % FOR JAPANESE MARKET ONLY.

RE e E

Part Names

Description (F3A)

Part Names

Description (F30)

K=Y %
Part Names

SPFAT7ITvy)—<— RF 4 DY MERE ICER KRFATYLARUART 4798~ (AML=N| b L—kh v hF
36219 | 5p Knife Edge Reamer Tool for making holes on bodies. 1890 36267 | ar Stiness Polycarbonate Body Scissors (Straight)| For straight cut. 525
SPHA 7Ty IU—N—T I | K74 DIYY SRR 7 KREAT VL AR AT 1 98- (0=7) | h—THv hF
36219P SP Knife Edge Reamer Plus | Tool for making holes on bodies. 2100 36262 | (g stailess Polycarbonate Body Scissors (Curve)| For curve cut. 525
36228 | XYTFVARIYR O=947(7799)| 1/12~1/80 1 ZETHI 1680
BK | Maintenance Stand Type Low (Black)| For 1/12~1/8 size.
36228 | AYTHYARIYR O=447 (LY R)| 1/12~1/80 1 XETHIG 1680
R Maintenance Stand Type Low (Red) | For 1/12~1/8 size.

TIZAI - A1)l CHEMICAL - OIL

R
Description

S RE A
(BiiA)

K=Y £

Part Names

% FOR JAPANESE MARKET ONLY.

AN K TE

(Btr)

Description

TA—LDAVAVE=S—7)—F— | I > DBENEE LICEE By 254k (E8E) YD %HBHLEH (10cc)
ORMI702| potor Cleaning Spray Cleaner spray of car. 893 96179 | | octite (stronge strength) Stops loosing screw (10cc) 1260
96154 KYOSHO ZRY v L7 L—(14g) | Bl 735 96180 NAYOOY 7Ly YayAq47—| X7 >TEE#A (7.4cc) 3150

KYOSHO Special Glue (14g) | Instant Glue Microlon Precision Oiler Great fuel bearings (7.4cc)

96155 KYOSHO ZXY ¥ L 774 ¥~ (220ml) | BRREEERI OBLIRER 2100 96508 HGY a3« Y ~J7UX JaAs v AT IR 840

KYOSHO Special Primer (220ml) | Stiffering accelerant of instant gule. HG Joint Grease Grease for joint part.

Oy o514 K (FEE) X DK% LA (10cc) SPR7Z UV T UFy R N7 )V TEROMEEERE
96178 | | octite (medium strexngth) Stops loosing screw (10cc) 1260 96625 | gp Bearing Liquid Retrieves potentiality of Bearing. 1050

% o){ﬂ! OTH ERS % FOR JAPANESE MARKET ONLY.

IN—=Y %
Part Names
BigKEY ~hYwy h M1 X
Big K Pit Mat M size

EN
Description

4 X / 400x600mm, 3mm £
Size / 400x600mm, 3mm thick

* E
()
1890

961658

IN—Y %

Part Names

7L 7—7 (40x2500mm) | RF « D#HE. HRBT—7

Aluminum Tape (40x2500mm)

RE
Description

S RE
(i)

Tape to repair/reinforce body

BgKEYhYv hLYAX
Big K Pit Mat L size

4 Z / 600x1000mm, 4mm £

Size / 600x1000mm, 4mm thick| 3990

71_{ ‘y 7 x ° l\“y 7 BOX ° BAG % FOR JAPANESE MARKET ONLY.

ACE2

Part Names

SEN
Description

K E
(Bisd)

Ew kw2 Z(DX)

B+ X/ 542x300x397mm

JACVE4
Part Names

SN
Description

K E
(Bisd)

JX—Y Ry 7 Z(SS)

Y X /89x36x26mm  3A D

80460 | pit Box (DX) Size / 542x300x397mm | 16800 | 180466 | poi"Box (SS) Size / 89x36x26mm 3pcs| 420
Ew Ry o X TEUUHICEE 420x240x330mm Fr YT INyT(S) - X / 250x410x360mm

80461 | pit Box Good for storing tools ~ 420x240x330mm 7140 87613 Carrying Bag (S) Size / 250x410x360mm 5250
Y=Ly TR H+ X / 330x230x65mm U7y M)(1/10 B) | ¥ X / 300x500x450mm

80462 | 150] Box Size / 330x230x65mm 1890 | 87614 | Carrying Bag (M) (For 1/10) | Size / 300x500x450mm | 7350
JX—Y Ry 7 Z (L) H#1 X/ 410x264x43mm FvUYINy 7 (L) (1/8 B) | ¥ X / 350x550x540mm

80463 | parts Box (L) Size / 410x264x43mm 1890 | 87615 carrying Bag (L) (For 1/8) | Size / 350x550x540mm | 8400
K=Y iRy 7 (M) H4 X /232x122x32mm Fv UV T(SS) H+ X /290x330x130mm

80464 | parts Box (M) Size / 232x122x32mm 578 | |87616 | Carrying Bag (SS) Size / 290x330x130mm | 3675

80465 JX—=Y iRy & Z(S) H X / 120x83x25mm 158 87823 KYOSHO 7OmMR/\w & |4+ X/ 340x240x160mm 3150
Parts Box (S) Size / 120x83x25mm KYOSHO PROPO Bag Size / 340x240x160mm

30




JACVE4
EUMEINES
3 O JL#100 (40cc)
Silicone Oil #100 (40cc)

2 Qv FA JL#150 (40cc)
Silicone Oil #150 (40cc)

Y VA A )L#200 (40cc)
Silicone Oil #200 (40cc)

Y AV A )L#250 (40cc)
Silicone Oil #250 (40cc)

31 O JL#300 (40cc)
Silicone Oil #300 (40cc)

2 A )L#350 (40cc)
Silicone Oil #350 (40cc)

2V QA A )L#400 (40cc)
Silicone Oil #400 (40cc)

Y AV 7 )L#450 (40cc)
Silicone Oil #450 (40cc)

1) VA JL#500 (40cc)
Silicone Oil #500 (40cc)

2Y QYA )L#550 (40cc)
Silicone Oil #550 (40cc)

2 QA4 )L#600 (40cc)
Silicone Oil #600 (40cc)

1) VA JL#650 (40cc)
Silicone Oil #650 (40cc)

AFS
Description

FvIN—F
for shocks.
(40cc)

(i)

%630

IN—V % AR IN—V % AR | kEf
Part Names Description | (ft) Part Names Description | (ftA)
Y Q27 )L#700 (40cc) SIL | YU 3>A A JL#7000 (40cc)
0700 Silicone Qil #700 (40cc) 7000| Silicone Oil #7000 (40cc)
SIL | ') 3> )L#800 (40cc) | | 5> 1\—F8 £630 SIL | &) 3> )L#10000 (40cc)
0800/ Silicone Qil #800 (40cc) for shocks. 10000| Silicone Qil #10000 (40cc)
SIL | U a>=+JL#900 (40cc) | | (40cc) SIL | Y31 JL#20000 (40cc)
0900 Silicone Qil #900 (40cc) 20000 Silicone Oil #20000 (40cc)
SIL | ¥ 3> )L#1000 (40cc) SIL | ¥V YA JL#30000 (40cc)
1000/ Silicone Oil #1000 (40cc) 30000| Silicone Oil #30000 (40cc)
SIL | &Y 327 )L#1100 (40cc) SIL | ¥ 3> )L#40000 (40cc)| | =7 F £630
1100| Silicone QOil #1100 (40cc) 40000| Silicone Oil #40000 (40cc)| | for diffs.
SIL | ¥ 2> A1 JL#1200 (40cc) SIL | ¥ 3 )L#50000 (40cc)| | (40cc)
1200| Silicone Oil #1200 (40cc) 50000 Silicone QOil #50000 (40cc)
SIL | Y 3> A)L#1300 (40cc) SIL | &Y a7 )L#60000 (40cc)
1300| Silicone Oil #1300 (40cc) 60000| Silicone Oil #60000 (40cc)
SIL | ¥ 3> A)L#2000 (40cc) | | 7 H £630 SIL | ¥V YA JL#80000 (40cc)
2000| Silicone Qil #2000 (40cc) for diffs. 80000| Silicone Oil #80000 (40cc)
SIL | ¥V av#1JL#3000 (40cc) | | (40cc) SIL | ¥ 37 JL#100000 (40cc)
3000| Silicone Oil #3000 (40cc) 100000| Silicone Qil #100000 (40cc)
SIL | ') 3> 7 JL#4000 (40cc) SIL | YAV A1)L#200000 (40cc)
4000| Silicone Qil #4000 (40cc) 200000] Silicone Oil #200000 (40cc)| | _
SIL | ¥U 3> JL#5000 (40cc) SIL [ S0 3> 1L#300000 (40cc) | | 777 .
5000| Silicone Oil #5000 (40cc) 300000| Silicone Oil #300000 (40cc) (ZBC'C)S- 5
SIL | ') 3> A1 )L#6000 (40cc) SIL | Y 37 JL#500000 (40cc)
6000| Silicone Oil #6000 (40cc) 500000| Silicone Oil #500000 (40cc)

31




EXFybh - UVT .09 %— (1)

e

Parts Names

AHKEf

Quantity| (Bt&)

L]

Parts Names

A xEM
Quantity| (&)

Screw, Nut, Ring, Washer (1)

LR

Parts Names

% FOR JAPANESE MARKET ONLY.

AH KEf

Quantity| (Ft52)

cuvy @I FIVITSYIFAOYFY K R VANV I ZAER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
161 | S hingtor1opes 1000s| 210 [IMAHEFAS] sy et o o | 4953 | 318 | [1:812808H] B ) [10905] 420
€ Errg MO ) e o pm ol | 4005 | 315 | [r00s| 85 0r G2 O 0 20 0 opes| s
16015 |E At S/i0pen) 10pcs| 158 | [HUHSFIAR] b iras et o o i | 4955 | 318 | [1-s13008H] £ S eyt [1090s] 315
116020 | pes oriopen) 10pcs| 168 | [1HOBAS) bkttt nyor i sherios| 959 | 318 | (15100108 L ortpen) | 10P59] 315
16025 | £ pirc o omopes) topes| 68| | (mmmm YN R S10012H| B or SoomHeioe 21 10pes) | 19P5S] 315
1-E030 E%&;J(E(E%%LZ)\) 10pcs| 158 | | 1-502604 é\.nfjéctemy 62)(.2%/)137&) 10pcs| 210|  [1-813015H Qui;\tsirwﬁei)/(rw};g%xg) 10pcs| 315
1-E040 E_UR;;;E(E%%LSQ) 10pcs| 158 | | 1-S02606 /B};gctesv(ﬁ(y Gi'gfgélg)m 10pes| 210 | [1-513018H ;ﬁ;ﬁ;ﬁmﬁg&ig%gg 10pcs| 315
116050 | a6 ariopes) 10pcs| 158 | | 1502608 | Bt Sronus bxariopes | |10P09] 210 | [rstaozsh] g SO Sy | 595 [ 315
118060 | (a6 ariopen) topcs| 168 | | 502612 | Gl Sl p eenarionee | [106s] 210 | [rsvaoosn] B8 T renee | 10Pcs| 315
16070 | £ pinoter Gonss) opos [ 158 | | -soa00s | g S EIONG ) [1oves| 20| [rstaoton] B eariopoa) [1095] 315
1100 | £ 20 oiops) epos | 158| | 1500008 | 5l o aarioney | |10Pos] 210 | [ttt d S ey | 595 |15
B W' 1803010 | gt Seronbrorioes 1068|210 | [rstamtan| B iy |59 |15
12016 | X rtut oopes) topos{ 210 | | -som0re | gt ghon MRS N fiopes| 210 | [rsvozon| Bton SIS spos | 015
182620 | i mponopen | [1opos| 210 | | resoeots | gt E BRI fropes|210| | 1stacean| B S e aaarapen | 5005 | 315
13024 | X i aopes) t0pcs| 210 | | 509018 | gt Seromuprratopesy | [10es| 20| | (mmmmmm 77T o scron
14032 | X s cioncs) 10cs| 210| | 1503025 | Bt Sromubianonss | |10P5] 210 | [0 B e orine| 95 | 525
B o " 1803090 | gt Soronbrooriones) 1065|210 | st | gt o | 9 | 525
280N | e on oo |59 210 | | -sosons | gl Sl UMRIN  fiopes| 2t | [rsmar| o ronpe)| 8955 | 525
NS03N| so) wgon tapcsy |59 210 | | sosono | gt SE SIS f1omes| 2t | [rsmtar| e aanp)| 8555 | 525
NN | hors oy Notor (sy " | 005 | 210 | 1soa0ts | gt SESRINIEINON  opes| 210 | 151001 | Gt ottt | 908 | 525
TSN | 6y g ey | 5908 210 | | ososono | gl Gl ETIMTEN N Jropes| 210 | [rstomr| B S i) 5755 | 795
B e syonnet (VUMD it S Tarong scvow i R
HIBINB] o) o (i | 5753 | 318 | [ rsoaeTe | T By [1opes| 210 | | 1s2zs0 | &t 2 O ey | sves | 210
HIIAR) 005 ion oo | 598 | 315 | s | 15 g 6L SRRSO Jropos| 210| | 1szzste | & 3o b antaaesy | 5963 210
SIS s o pramenan e | 95 | 315 | 10512 | T gt o onc . [100cs| 210 | | r-s20008 | 5,7 2 FEENEIN | spos | 210
HIBHINB] et o pramiomneis | 5769 | 318 | [ rsssmTe | 10 g ey [1opes| 210 | | 1sasoto | S0 ZTERIINITSN [ oves |20
HOMIAR) 1ot ion ammion ey | 5908 | 315 | [ 1somore| 12 g e E S ey [1opes| 210 | | rszsore | 57 ST RN spos | 210
HBHOWS| Lt ottt | 5908 | 315 | | vsowrere| T2 g TGE SIS RO Jropes| 210| | nszsots | &7 2T el | swos | 210
B Gegana FSORISTP| T g Srewocrertopesy | |10P5] 210 | | szaote | S0 E LRSS [sees [210
NS0T | s 1 Fanged (10pos) 1095|210 | s | 12 g oL S ey [1opes| 210 | | rszsneo | S0 S XS ERENON | spos | 2to
PSR ke Frrged (et Rodspen| 5995 | 315 | (15001 10 B sorewtietrropesy | |1060s] 210 | | -szaos0 | S5 E TEREENEIIN Jspes [ 210
H  egaryonta S0P | 11 s rempiaonopes) | |10P5] 210 | | tszeoto | S8 2 e ey |sees [210
s | e e o ey s [210| | (lmmmmmm 7SR S B e
NSNS L) T (unon] 8955 | 420 | 1503008T G artapee 100cs| 420 | | rsanee | & ey | 0 | 420
HSNA| s ) P g (oot 8953 | 420 | [ 18030107 gt ontpes) 1005|420 | | rsanae | & ey | 50 | 420
00127 B 6L e mmamientanopee 10055] 420 | [1-s2ae0sE| & ey | spcs | 420
soaotsr| T2 FERMSXIE)(F5 ¥ /8A) spcs | 420 | | 1-s24010F Fvy7ER(MAX10/75 Y IR/EA) spos | 420

32

Bind Screw(Titanium/M3x15/8pcs)

Cap Screw(M4x10/Flanged/5pcs)




EXeFyh - UVT Dy Iy— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE ‘ e M [XEf RE EE3 B [KEf RE ‘ 3 AH Xz
No. Parts Names Quantity| (fit:2) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
Dﬂmmmmmmm ::lea? ::a(d Screw 1-534015TP II':EIZ Eeid(l\g(‘:t')é\]/v?l\ﬂg]g/)10pcs) 10pcs| 210 m I??_o/:rle :!;::I/ SZE‘I/:;pping Screw
592608 | 1o Serowaxirones) 10005 210 | [ rsauane| o hopes) 100 210 | | rsemare 5 gy |109c5] 210
5512 | i oad Serowi2 ox120pes) 10968 210 | [ 1504sTe| 15 7 T ey [100cs] 210 | | rsemore L ot tpos) |109°5] 210
1-533006 I?I: :;icfl\ggéév/(:\ﬂ%i\g/mpcs) 10pcs| 210 Dmmmm '?fi_tagn\i/uni?]L Zalfiead Screw 1-543008TP 1E€;Edé£:’\|f\::(ﬁllgx%i1\())pcs) 10pcs| 210
9008 | 1 e Soremianopos|10965] 210 | |08t | £ e 105|420 | |1t o e anopes) [10Pes] 210
00 | 1o Serowtia0nopes) 10955 210 | 153007 gt g 1095 420 | | S4STP| 15 b Scrmuantitpos) |199°5] 210
902 | i oad Serowaznones) |100e5 210 |rsmnier| et ey [10pcs] 420 | | WD G r
9014 | P o Sorem(Mamtalnopes) |10965] 210 | 13001 | £ e 80es [ 20| | 55000 | Gl ntpon . [10pes| 210
901 | it hend SoremMantenopes) |10965] 210 | | 1s308T | £ e s 8oes 30| | 1553008 | G antpon[10pes| 210
5018 | i read SerewtMaanoes) |100e5 210 | [T dtacs 95 630 | | 1559005 | S enangope[109°5] 210
59030 | 1o Serowtvinaonopes) 19008 210 | st e | 905 630 | | 155906 | S cneope|109°5] 210
94008 | P o Seremianiiopos  [10905] 210 | | vsaaoa0| e | 4oes 30| | vss0no | Gl ontpesy[199es| 210
1-534010 ga? :;jc?\g:r);lvc()l{ll]ﬁ%)/mpcs) 10pcs| 210 Dmmm ?I'cith\i/un? :; I\-ylefadX HixZ Screw 1-853012 ;Zetjsl::rl;vizlflll\gf:;/%;(?s;\) 10pcs| 210
U012 | i rend Serewimaanones) 10005 210 | 1m0 525 | | 15504 | S S mantaogeg | 95| 210
SHOTS | i read SerewiMiSnones) 10005 210 | 1m0 525 | | 1559020 | S o | 9es | 269
U018 | i ioad SerowMiianopes) 1008 210 [rssmnt| o e v | s 525 | | 1559025 | S cmnzope | 05| 915
594020 | 1 o Seramanzonopes) 19965 210| st e ot | 8oes [ 525 | | 1534008 | G arntpon[109es] 210
Do 2 s ST ot teng Srowisnoministpn) | 908 525 | | ssao08 | ' COUEERCEY 1o 210
SO0 o o CormmlmniasHopes) 10955 215 | [1ssmenT| 2 o) 695 | 853 | | 155012 | ST e avtatpoy . |109°5] 210
FSHI08H| o ) CormmlmniansH0pes) 10955 215 | (190081 2o | 905 888 | | 155020 | ST oot | sees | 280
FSO00H) 17 Scromenhiaeopes) 10955 315 | [T o moiskps | 575 | 788 | | 555008 | e ey spos | 268
FSH0M) it ScronHenhi040ps) 10965 315 | [ FSMESHT| o Cmammiozstps | 065 | 735 | 1555040 | Golsecapen | 5Pes | 915
HZEZ(M3x15)(Ny 7 Z/T0A) FEIIYZTIYEVTER Tyy—
1-833015H Flat Head Screw(Hex/M3x15/10pcs) 10pcs| 315 m Titanium Flat Head Self-Tapping Screw @ Washer
ST Pt hon Scrow(hiaopen 10955 215 | [vSmnmt| g7 1095|420 | | s | o ey [109cs| 210
M| L eac Scremteniasinopes) 10905 420 | [1S300TPT ottt 10Pes| 20| | s | ot B2 O oy [10pcs| 210
FSMII0M) it SeromHenhaOtope) 10965 420 | 1530071 g 10Pes| 420 | | 008t | ot e~ [10pes| 210
ST Pt hon Scrowihtn2Honen 19955 420 | (vt g o | S0cs 420 | || e aopesy . |109cs| 420
FSMITSH| Pt hen Scrow(HihinisHpen 10955 420 | (1ot g7 i | 905 | 830 | | ioons | Stpae) [109cs] 420
FSMITBH| o o Cormwsaciaiipes) | 5008 420 | (ST g | 905 | 820 | | wioons| ot R O gy [109cs] 210
FSUIEOH) 1o ScromHenioccotipes) | 78| 420 | [FSHOBTPT| 5 i niTumamntinsaige| 40cs | 30| | otz | atritgln 0 SR0R 0 [10pes] 210
1-534025H Za?l—i;j(’\s/l;:v%(?jé;l\;4f2§/é§é)) 5pes | 420 @ﬂmmmmm :{_o,:ntg;H(ead Screw 1-W701105 V?Ia/sr;/e:a\ll_7(><’\:|17;()1;/>;?)§s§5)\) 5pes | 210
[m I?IL; ge‘;dtﬂSZIZI':;)ing Screw 1-842008 ;_o/:nliéc(:’r\gvzv?laélg/ﬁpcs) 10pcs| 210 1-W701110 V?/a/sr;::l\/l_7(><’\1/l17;11(])/>;lx?s§5]\) Spes | 210
VSERET | 16 1t ond Srom2 vihopes 10905 210 | | 1sazmmo | 200 R T0DY ey [1opes| 20| | ©) Sorng Washer
FSSOTP 15 P e Seromiztopes) 10955 210 | | 542015 | e eopes) |10pes| 210 [ OISS| i Mt ar0pon) [1995] 210
TPHZEZX(M2.6x12/10A) FREZ(M2.6x25/10A)
1-832612TP | 1p Flat Head Screw(M2.6x12/10pcs) | 10PCS| 210 | | 1-842625 | o\ ng Screw(M2.6x2510pcs) | 10PCS| 210
VSSORT| 15 it o SevomMintit0pos)[10905| 210 | | 1-sazmn | o0 oS0 sy [10pes| 210
1-833008TP jl'-E?:LIaat E‘;&MS?;EBV\/ISI\;);;;/‘IOPCS) 10pcs| 210 1-543006 :o?n‘iéétgfv?haélg/i\gpcs) 10pcs| 210
VSO | 16 7 e SeremMoxi0nopos) 1095|210 | | 1ssanrz | a0y S S0UNE ey [10pes| 210
ISP 15 it ond Screw(b 2opos)[109S] 210
FSSSTP| 15 Fit ad Soren(V 5 0pcs)[109S] 210
1.s30tg7p| 107 7 EAMSX18/10) 10pes| 210

TP Flat Head Screw(M3x18/10pcs)

33



*EXRFHEHBRERIITFR24E8HTIAREDHNTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

i o o &N o
REANTIN=Y e AT7avIN—=YDIEAFE
XCNSDEAAEIEERERNICERSETWEEET
QLR ZEIHUED KU TUESIEBEAETHARTIN=Y P AT gV/\—VYEEA
U TTEEDICEITENTEZET,
@/ —VERETEEEALTWLEIM BEITHRWESF. IV —X Vv IhE
AN CRENSBERT CEBAITDIIENTEET,
(HEE2E R UHEEIRAMA IC KX D2 BERGIEIFER20E3B3THZL > TIRTSETWEE
WTEDEXEITDTFHTHELLILEETW)
OBEBRDCEBAICEL TIIBERAE (i) & FRICEEXFHRDDETI,
XBFTIWAHEICEDEEFHENELGDF IO TTERDELEHESEICTIERLCEZ L,

XBEITTFEARIZE - KBRETCPIRBEEFEX LOERICED, EndHBasE L
XITDTHOMUHTTHELIEE,

1.FTRBEETERDHLIIEEZ W,

FTIE BEKDOBIEN COBEBZELBEVNKRO W EWBBICSRIELLEEV SHED/N—Y DEED
BNIZEBATEE T 2O /BURRAE 2R FEICBRDEBAD R L—XICIRDET,

r

BIETCHED/I =YD R EFRMUINESIGEE T REBDOIA Y ZA V=Y BEXRE*ZHBEINIEZDHTEXTEEXT,

AV SAVNR—YVEEBIE CHLD/IN—YDRBFVPHESFZEERLBICTEX VLSV EEERRRESZE LW TN
BB TI BERDODCEEN BIEICHBEITLED,

K—EER>TWEWBEHTEVWET,

A: IUEBRE TUER B: BIETRER/—Y%E C: THEXHEHI~4HT
R—YOREEHBE EXURSEZIS, BEROZEED. BEI
BRT 5. BEILET,
AL/ AVSLY
s =Y E%(E
()
ATVA—H
BT,
\. J

2.8EICTTIIBRWERIE xosETcREISEERSTHBATEEY,

RIEICITHBWEEIE. ZER—LAR—YADREA Y Z1 3 v IHSERUIAH S,

p
A7 —RXY NTERBEICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IYRDA VTV I ANS
REAYZAavTw=I Yy LT\
MAEQRIO—RZERT THAAA TN
CEBEBYAMITPIERATELES . MEERIF
EANDSZZHALIEEL,

AVSAYavT (AT =y ) TEHRL
ONLINE SHOR ST anosesmRE oL oyt
B W) ISE RV W ITET DT
fEEWN,

REHEtt
T243-0034 #HF/IREAHMT153

LAV AR I——EHREET
B 046-229-4115 BHEE : B~2R (RSAER<) 13:00~19:00



The service mentioned below is available only for Japanese market.

I, R LTARALRDERWS TS E

SN Z AR RICIRS a4
M TEED, BEUTHATLEFLWHDAHBVWARESIWVWE LS, CBAWCEWE
RFEIEE 2. RE1—T—HAEABEWVWEELZE L,
REL—Y—HAZEABEVWEEORE. EBEFEW L, TEORBEWEEHK
[CHEBERIEZ CSLADD R, 77V I AXEIEEETEED < f2E L\,

RENDOEEWSEE - R —H—HE,

RBICBEVWEGEORRIE, TREI—T—HEREICTEE LS,
BRWEETOREIE. FTICERPEYL/ BGREZ CARD S A, X/ BkGHGAEOR—JE, TEES, BmES
(F—No)ZzRWB R E, BENEFKWICEMSEL LS,

zszcosmnatir: 040-229-41 15 =scosmuatisl~em@nsa%R)13:00~19:00,

Faxcosmuati: 046-229-1501 [ torstaen ne cnmanshe

BETORMVEEE 1 T243-0034 HR)I|E BAT MF153 REKASE 1—H—1HK=EE

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

BEWE TR FAXECREETEED LSV BETERF RE TR DSAZERBSIETREET,
HxDBEIF BEVWGEREOIE—ZRE LTSV,

[ = No.30973 EEEE ZJ—E#> XXL VE readyset )
&% WEFE ([ TEBAL
CHATE - - |gpa(P® % A H
>MEA A—=N—% [ElRE - ET—4—
FaK N
TUHF
— R/CIE % F
—r\gn—‘ﬂ ?________
e it
i 8
ZEED .
Bk EEE ( ) FAX ( )
FHOBBIC | e
miemEks | B ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~19:00 CBESHE AR HRTS : @ | ZNo.cmerm )
( _ \
BEWE T SEEARE @7/ REsEEox— B OBEES (F—No) BV HE, BEN EAMICTRALLES W,
\_ J

KRERARE TR, BEROBABROREICHEANTED T, BERLDO. EXRUBBHVEEZRBU T A EEROBABRICOEEL TR, (1)~B)DBAZRE | CE=EICRRH
UeDRATRI B LSBT EEBHDEEA. (1)BEROFFOEEEZRITHG, QERICEDERTHERERILEG. Q)T —EXDRHEDIHLBHDOETLICHTT 255,



OSHO

THE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. mEtkSH
La Declaracion de Conformidad (DoC) puede descargarse en la siguiente

direccion de Internet: www.kyosho.com/eng/support/doc/index.html T243-0034 %) EEARTHIF153

— @1 ——HAEBEEEE 046-229-4115

(X% BROWESZERRLT BEVWAEER : BE~2B®SRE%ER<)13:00~19: 00

REICR/CEELHFEL & S, I soa11208-1 PRINTED IN TAIWAN




	Scorpion_XXL_VE_MM_ 1
	Scorpion_XXL_VE_MM_ 2
	Scorpion_XXL_VE_MM_ 3
	Scorpion_XXL_VE_MM_ 4
	Scorpion_XXL_VE_MM_ 5
	Scorpion_XXL_VE_MM_ 6
	Scorpion_XXL_VE_MM_ 7
	Scorpion_XXL_VE_MM_ 8
	Scorpion_XXL_VE_MM_ 9
	Scorpion_XXL_VE_MM_10
	Scorpion_XXL_VE_MM_11
	Scorpion_XXL_VE_MM_12
	Scorpion_XXL_VE_MM_13
	Scorpion_XXL_VE_MM_14
	Scorpion_XXL_VE_MM_15
	Scorpion_XXL_VE_MM_16
	Scorpion_XXL_VE_MM_17
	Scorpion_XXL_VE_MM_18
	Scorpion_XXL_VE_MM_19
	Scorpion_XXL_VE_MM_20
	Scorpion_XXL_VE_MM_21
	Scorpion_XXL_VE_MM_22
	Scorpion_XXL_VE_MM_23
	Scorpion_XXL_VE_MM_24
	Scorpion_XXL_VE_MM_25
	Scorpion_XXL_VE_MM_26
	Scorpion_XXL_VE_MM_27
	Scorpion_XXL_VE_MM_28
	Scorpion_XXL_VE_MM_29
	Scorpion_XXL_VE_MM_30
	Scorpion_XXL_VE_MM_31
	Scorpion_XXL_VE_MM_32
	Scorpion_XXL_VE_MM_33
	Scorpion_XXL_VE_MM_34
	Scorpion_XXL_VE_MM_35

